CERTIFICATE

Certificate No.: C11.34529.09 - Report No.: DGT-TPD-040016-S13
Project number T11-34529

Holder: Unifloor B.V.
Munsterstraat 24
NL 7418 EV Deventer
The Netherlands

Product : Sub floor: Redupax
Identification : NR
Date of test : 2009

On basis of the results of the non-recurrent tests specified below, we declare that the above specimen fulfils
the requirements of TUV Guideline:TRG1001.

NB: ThiS\certificate itself shall not be considered as a type examination certificate.
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Author
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Tests performed:
Certificate No.: C11.34529.09 - Report No.: DGT-TPD-040016-S13
Project number T11-34529

Properties and test methods Requirement Results

ISO 10140 and ISO 717-2 Type test Pass
Laminate, click
Laminate, glued

Full details of the results can be found in the following report(s):

Reference Date of issue
Report: DGT-TPD-040016-S13 2009
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